
© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 1 of 14 

 

599 Menlo Drive, Suite 100 
Rocklin, California 95765, USA 
Office: (916) 624-8333 
Fax: (916) 624-8003 

 
General: info@parallax.com 
Technical: support@parallax.com 
Web Site: www.parallax.com 
Educational: www.stampsinclass.com 
 

 
Gripper Kit for the Boe-Bot® Robot (#28202) 

 
The Gripper Kit  
 
This kit allows your Parallax Boe-Bot® Robot to pick up objects. The 
Boe-Bot robot (#28132 serial or #28832 USB) is sold separately. 
 
Before getting started, take an inventory of the parts in your kit. Use 
Fig #1 to identify each part to the parts list. Once you have 
inventoried your kit, proceed to Step #1. 

      
 

Parts List 
 
Item Qty Description 
 
1 (1) hinge mount 
2 (1) dowel pin 
3 (2) linkage plate 
4 (4) Gripper link 
5 (8) #4 x 1” spacer 
6 (2) Gripper plate 
7 (8) 4-40 x 1.25” pan head 
  screw 
8 (17) 4-40 hex nut 
9 (1) spring 
10 (2) control arm  
11 (1) Parallax Standard Servo 
12 (1) actuator rod 
13 (2) Brass E-Z Connector 
14 (8) foam tape 
15 (9) 4-40 x ¼" pan head  
  screw 
16 (2) servo bracket 
17 (4) 4-40 x 3/8" pan head  
  screw 
18 (2) lock nut (not shown) 
19 (4) #4 x 1.25” standoff  
                     (not shown) 

1 

14 

2 

3 
4 

5 

6 

7 

9
10 

11

12

13

15 

16

17

8

3

 
 

Fig #1 
 

Recommended Tools 
 

• Small needle nosed pliers 
• Phillips #2 point screwdriver 
• Small flat-blade screwdriver 
• A sharp-tipped hobby knife,  
      such as an X-Acto® knife  
      -OR- 
      A hand drill with 5/64″ bit  

 

WARNING!  
 
DO NOT use electric 
screwdrivers with this kit. Please 
assemble using hand tools only 
to avoid damaging your Gripper. 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 2 of 14 

 
   
Step #1: Spacers 
 
Item Qty Description 
 
4 (2) Gripper link  
5 (2) #4 x 1" spacer 
 

• Insert spacers into plastic Gripper links. 
• Use Fig #2 as a guide to install the spacers.  When 

done, the pieces will appear as shown in Fig #3. 
 

 

 

Fig #2 Fig #3  
 
 
  
Step #2: Gripper Links 
 
Item Qty Description 
 
6 (1) Gripper plate 
7 (2) 4-40 x 1.25" pan head screw 
8 (2) 4-40 Hex Nut 
 

 
 
• Be sure the angled portions on top of the plastic links 

match the angles on top of the Gripper as shown in 
Fig #5. 

• Move links and spacers into the Gripper plate, then 
secure with 4-40 screws and nuts as shown in Fig #4.  

• Tighten securely. 
• Before continuing, double check your work to ensure 

that the pieces are angled as in Fig #5. 
 

 

 

Fig #4 Fig #5  
 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 3 of 14 

  
Step #3: Foam Tape 
 
Item Qty Description 
 
14 (4) foam tape 
  

 
 
• Cut four pieces of foam tape, each 2 inches long. 
• Apply foam tape to the Gripper plate as shown in 

Fig #7. 
 
This completes the left-side Gripper sub-assembly. 

 
 

 
 

 

Fig #6 Fig #7  
 
 

  
Step #4: Second Gripper Sub-assembly 
 
Item Qty Description 
 
4 (2) Gripper link 
5 (2) #4 x 1" spacer 
6 (1) Gripper plate 
7 (2) 4-40 x 1.25" pan head screw 
8 (2) 4-40 hex nut 
14 (4) foam tape 
 

 
 
• Repeat Steps  #1 through #3 to build the right-side 

Gripper sub-assembly in a similar fashion. 
• Be sure the angled portions of the links match with the 

Grippers face to face. Position the pieces exactly as 
they appear in Fig #8. 

• Double check your work, then proceed to Step #5. 
 
 

 

 
 
 

Fig #8  
 
 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 4 of 14 

• Assemble the Gripper sub-assemblies to the upper 
and lower linkage plates as shown in Fig #9.  In turn, 
insert each plastic link, a spacer, and secure with 4-40 
screws and nuts. 

• When all four plastic links are installed, tighten 
securely. 

• Double check your work against Fig #10. Note that 
the hinge tabs on the bottom plate face up, while 
hinge tabs on top plate face down.   

 

  
Step #5: Linkage Plates 
 
Item Qty Description 
 
3 (2) linkage plate 
5 (4) #4 x 1" spacer 
7 (4) 4-40 x 1.25" pan head screw 
8 (4) 4-40 hex nut 

 

 
 

  
Step #6: Control Arms 
 
Item Qty Description 
 
10 (2) control arm  
15 (4) 4-40 x ¼" pan head screw 
 

 
 
• Attach control arms with 4-40 x ¼" screws as shown 

in Fig #11. 
• Final assembly must match Fig #12.  Double check 

your work, then proceed to Step #7. 

  
Fig #11 Fig #12  

 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 5 of 14 

  
Step #7: E-Z Connectors 
 
Item Qty Description 
  
13 (2) Brass 0.072 E-Z Connector 
 

 
 
• Follow the directions on the package to install the E/Z 

Connector into the control arms.  Use the nylon 
washers, but set the screws aside for now.   

• Check your work; your final assembly should match Fig 
#13. 

 

 
Fig #13  

 
 

  
Step #8: Install Gripper Hinge Plate  
 
Item Qty Description 
 
1 (1) hinge mount 
15 (3) 4-40 x ¼" pan head screw 
8 (3) 4-40 hex nut 
 
Note:  It is recommended that the servos and tires on 
the Boe-Bot be installed with the wheels biased toward 
the front of the unit as shown below.  This will prevent 
the Boe-Bot from tipping when it picks up objects. 
 

 
 
• Attach hinge mount to the Boe-Bot with the 4-40 x ¼" 

screws and nuts as shown in Fig #14 and Fig #15.  
• Double check your work against Fig #16. 
 

  
Fig #14 

Top View 
Fig #15 

Bottom View 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 6 of 14 

 
Fig #16 

Assembled View  
 
 
  
Step #9: Position Gripper on Boe-Bot 
 
Item Qty Description 
  
 (1) Gripper assembly 
 (1) Boe-Bot robot 
 

 
 
• Remove one wheel to allow for dowel pin installation in 

the next step, Step #10. 
• Position the Gripper assembly onto the hinge mount as 

shown in Fig #17 below. 
• Place the top hinge tabs over the tabs on the hinge 

mount so the top of the Gripper stays on the hinge 
mount.   

 

Fig #17  



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 7 of 14 

 
  
Step #10: Insert Dowel Pin 
 
Item Qty Description 
 
2 (1) dowel pin 
 

 
• Insert dowel pin. 
• If dowel pin slips in very easily, use needle nose 

pliers to slightly crimp the center of the hinge plate. 
• Replace wheel. 

 
Fig #18 

 
 
 
 

 
Fig #19  

 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 8 of 14 

 
 
Step #11: Drill Servo Horn 
 
Item Qty Description 
 
(11) (1) servo horn 

 
 
• Use Fig #20 as a guide. The servo horn needs to 

have one of the outside holes enlarged. If you do not 
have a 5/64” drill bit you can enlarge the hole with a 
hobby knife. When using a knife, carve from each 
side to keep the hole even. 

• Test the hole size by inserting the actuator rod 
through the hole. 

• Compare your work to Fig #21 then proceed to Step 
#12. 

 
Note: The pictures in the remaining steps show only one 
servo horn arm for clarity. 

 

 
 

Fig #20 Fig #21  
 
 

 
Step #12: Servo Brackets 
 
Item Qty Description 
 
16 (2) servo brackets 
17 (4) 4-40 x 3/8" pan head screw 
8 (4) 4-40 hex nut 
11 (1) Parallax Standard Servo 
 

 
 
• Attach servo brackets to servo with 4-40 screws and 

nuts.  Make sure the metal brackets are placed below 
the plastic servo tabs as shown in Fig #22.   

• The final assembly should match Fig #23. Double 
check your work, then proceed to Step #13. 

 
Note:  Only one arm of the servo horn is shown for clarity. 

 
 

Fig #22 Fig #23  
 

B B 

Drill 
5/64″ 

 

Ream 
Hole 

Larger 
 or 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 9 of 14 

 
 

 
Step #13: Bend Actuator Rod 
 
Item Qty Description 
 
 12 (1) actuator rod 
 

 
 
• Using the needle nose pliers, bend actuator rod at 

mid-point.  Then bend as shown in Fig #24. 

 

 
Fig #24  

 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 10 of 14 

 
Step #14: Install Actuator Rod 
 
Item Qty Description 
 
12 (1) actuator rod 
11 (1) Parallax Standard Servo 
 

 
 
• Thread bent rod through servo horn as shown in 

Fig #25.   
  

 
Fig #25  

 
 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 11 of 14 

 
Step #15: Install Spring 
 
Item Qty Description 
 
9 (1) spring 
 

 
 
• Squeeze spring between the Gripper and the 

mounting bracket. 
• Position the spring to fit over tabs as shown in 

Fig #26 below. 

 

 
Fig #26  

 
 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 12 of 14 

 
Step #16: Fasten Servo to Boe-Bot 
 
Item Qty Description 
 
19 (2) #4 1.25” standoff 
15 (2) 4-40 x ¼" pan head screw 
6 (2) 4-40 hex nut 
18 (2) lock nut 
  

 
 
• Replace the Board of Education support standoffs 

(A) with the 1.25” standoffs in this kit. 
• Insert the actuator rods into the control horns on the 

Gripper. 
• Fasten the servo brackets to the servo as shown, 

using the hex nuts. 
• Fasten the servo brackets to the top slots in the 

Boe-Bot chassis using the lock nuts. You may need 
to temporarily remove the battery pack during this 
step. Make sure to position the servo shaft on the 
right as shown in Fig #27. 

• When finished, carefully compare your Boe-Bot to 
Fig #28 to make sure everything is correct.  

 

Fig #27 
 

Fig #28  

A
A 

A

A 



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 13 of 14 

 
 

 
 

 
 
 
Step #17: Plug in Servo 
 
 

 
 
• Plug the servo into servo port 14 as shown in Fig #29. 
• IMPORTANT: The black wire should be closest to the 

breadboard.  
 

 

Rev B

Black
Red

X4            X5

15  14      13  12

Right Wheel Servo
Left Wheel Servo

Gripper Servo

X3
Vdd VssVin

 
 

Fig #29  
 
 
 
Step #18: Fasten Actuator Rod 
 
Item Qty Description 
 
13 (2) Screws for E/Z connector 
 

 
 
• Install the screws set aside from Step #7.   
• Lock the actuator rods in place using the screws (see 

arrow in Fig #30).   
• Insert the rods about ¼ inch into the E/Z connector for 

now. 
• Gently tighten screws on E/Z connector. 

 

 
Fig #30  



© Parallax, Inc. 2005 - Gripper Kit for the Boe-Bot Robot (#28202)  v 3.0  10/05  Page 14 of 14 

 
 

 
 
 
Step #19: Adjust Servo Horn Position 
 
' {$STAMP BS2} 
' {$PBASIC 2.5} 
 
counter VAR    word 
 
FOR counter = 1 TO 100 
  PULSOUT 14, 500 
  PAUSE 20 
NEXT 
 

 
 
• Remove the screw from the servo horn and pull the 

servo horn off the servo. 
• Type in the PBASIC program in the left column. 
• Turn the switch to Position 2 and download the 

program. 
• The splined servo shaft will move to the Gripper open 

position. 
• Now replace the servo horn as shown in Fig #31 

below.  The arm is facing towards the front of the 
robot.  Align the servo horn 90 degrees to the servo 
body. 

• Replace screw and tighten. 
 

 

 
Fig #31  

 
 
 
Step #20: Final Gripper Adjustment 
 
' {$STAMP BS2} 
' {$PBASIC 2.5} 
 
counter VAR    word 
 
FOR counter = 1 TO 100 
  PULSOUT 14, 1000 
  PAUSE 20 
NEXT 
 

 
 
• Edit the PBASIC program to match the listing below. 
• Turn the switch to Position 2 and download the 

program. 
• The servo shaft will move to the Gripper closed 

position 
• Adjust the rods in the E/Z connector so the Gripper is 

fully closed and slightly raised off the surface. 
 
Your Gripper is now ready to lift: 
• Objects up to 2 in. (5 cm) wide 
• Up to 4 oz (113 grams) without counterweight 
• Up to 14 ounces (397 grams) with counterweight (not 

included) 
• Please note that these measurements are 

approximate; individual Gripper performance may vary 
with battery charge,  servo performance, and actuator 
rod adjustment. 

  
 
 
 

 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


